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OZONE OVERSEAS PVT. LTD
H-40, BALI NAGAR, NEW DELHI-110015

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description

Style / Item No.

Sample Receiving Date

Test Performing Date

SOFT-CLOSE HINGES
OEC-451-A2S-SC

Dec.03, 2019

Dec.04, 2019 to Dec.16, 2019

Test Result Summary

Test(s) Requested

Result(s)

Hinge durability test (40000 cycles) with reference to clause 6.3.7 of BS EN 15570:2008

PASS

Summary:

1. For further details, please refer to the following page(s).

Signed for and on behalf of

Shunde Branch

SGS-CSTC Co., Ltd.

Py

SDHL1912022444FT-01

Bill Wang

Approved signatory
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Test Report No.: SDHL1912022444FT-01 Date: Dec.20, 2019

TESTS AND RESULTS
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Test Conducted:
Hinge durability test with reference to clause 6.3.7 of BS EN 15570:2008

No. of Sample:
1 pair. For more sample information and pictures, please refer to the following page.

Test and Requirements

Test Results

Hinge Durability Test

Fully open the door to a maximum of 130 and fully close it for 40000 cycles (back and
forth), without forcing built-in stops in the open position. The door shall be gently
opened and closed at each cycle without forcing dampers and/or catch devices
including self-opening and self-closing mechanisms. Approximately 3 s shall be used
for opening and 3 s for closing the door. If the hinges have dampers and/or catch
devices, including self-opening and self-closing mechanisms, these shall be allowed to
operate correctly according to their function at each cycle.

After the test, the hinges and their components shall fulfil their functions.

PASS

Remark:

1. Cup diameter of hinge: ®35;

2. Testing door size 600 mm(W) by 700 mm(H) by 19 mm(T);
3.  Weight of testing door: 5.19 kg;

4. 40000 cycles specified by applicant;
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This test report is to supersede No. SDHL1912022444FT test report which was issued on Dec.17, 2019.

And the original test reports (paper and electronic) are invalid.
6. Forthe sample information and pictures, please refer to the following page.
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SAMPLE INFORMATION AND PICTURES

Weight: 91.23 g/piece
Overall Dimensions: ®35 mm
Other Dimensions: /

Sample as Received

View 1 View 2

View 3 N View 4 |

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs. com/en/Terms- and-Conditions.aspx and, for elac!ronlc format documenls.
subject to Terms and Conditions for Electronic Documents a : Z n .aspx
Attention is drawn to the limitation of liability, indemnification and jurisd ed y ent s
advised that information contained hereon reflects the Company's flndlngs at lhe tlma of Its Intervent]an onI and within the Ilméts ol
Client's instructions, if any. The C y's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rlghts and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document Is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or email: CN.Doccheck@sgs.com

"B e PN 1 Stunhe St oo st Scion g T, St Fshan Gngtng O 528333 1 (86-757)22805888 1 (86-757)22605858  www.sgsgroup.com.cn
B % - BUTRBEAREEAFREDEHARI SENTLE-S FHE #%: 528333 1 (86-757)22805888 f (86-757)22805858 € sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)

@%W@_

v
Fag o £ ]
Inspection & Testing Serv{ceqs&.;éigx

Shunde Branch FTomes=




Test Report No.: SDHL1912022444FT-01 Date: Dec.20, 2019 Page 4 of 4

View 5

***End of Report***
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